
 
 Test Report Number: BTF230613R00506 

Mobile phone_MS5614G_FCC ID 

 

Page 1 / 43 

1. Effective (Isotropic) Radiated Power Output Data 

1.1 Band4_EIRP 

1.1.1 Test Result 

Band: 4 

ENV 
Mode Frequency 

(MHz) 
Conducted Power 

(dBm) 
Gain 
(dBi) 

EIRP (dBm) 
Verdict 

Network Subset Result Limit 

NTNV 

RMC 12.2kbps RMC 

1712.4 16.69 0.20 16.89 <=30 Pass 

1732.6 13.56 0.20 13.76 <=30 Pass 

1752.6 10.65 0.20 10.85 <=30 Pass 

HSDPA 

Subtest 1 1712.4 14.38 0.20 14.58 <=30 Pass 

Subtest 2 1712.4 14.35 0.20 14.55 <=30 Pass 

Subtest 3 1712.4 14.36 0.20 14.56 <=30 Pass 

Subtest 4 1712.4 14.36 0.20 14.56 <=30 Pass 

Subtest 1 1732.6 11.26 0.20 11.46 <=30 Pass 

Subtest 2 1732.6 11.25 0.20 11.45 <=30 Pass 

Subtest 3 1732.6 11.24 0.20 11.44 <=30 Pass 

Subtest 4 1732.6 11.25 0.20 11.45 <=30 Pass 

Subtest 1 1752.6 8.32 0.20 8.52 <=30 Pass 

Subtest 2 1752.6 8.36 0.20 8.56 <=30 Pass 

Subtest 3 1752.6 8.35 0.20 8.55 <=30 Pass 

Subtest 4 1752.6 8.32 0.20 8.52 <=30 Pass 

HSUPA 

Subtest 1 1712.4 12.18 0.20 12.38 <=30 Pass 

Subtest 2 1712.4 12.23 0.20 12.43 <=30 Pass 

Subtest 3 1712.4 12.21 0.20 12.41 <=30 Pass 

Subtest 4 1712.4 12.43 0.20 12.63 <=30 Pass 

Subtest 5 1712.4 12.18 0.20 12.38 <=30 Pass 

Subtest 1 1732.6 9.02 0.20 9.22 <=30 Pass 

Subtest 2 1732.6 9.25 0.20 9.45 <=30 Pass 

Subtest 3 1732.6 9.25 0.20 9.45 <=30 Pass 

Subtest 4 1732.6 9.23 0.20 9.43 <=30 Pass 

Subtest 5 1732.6 9.04 0.20 9.24 <=30 Pass 

Subtest 1 1752.6 5.84 0.20 6.04 <=30 Pass 

Subtest 2 1752.6 6.34 0.20 6.54 <=30 Pass 

Subtest 3 1752.6 6.18 0.20 6.38 <=30 Pass 

Subtest 4 1752.6 6.11 0.20 6.31 <=30 Pass 

Subtest 5 1752.6 6.12 0.20 6.32 <=30 Pass 

Note1: EIRP=Conducted Power+Antenna Gain 

 

2. Frequency Stability 

2.1 Band4 

2.1.1 Test Result 

Band: 4 

Network 
Frequency 

(MHz) 
Temp. 
(°C) 

Voltage 
(VDC) 

Freq. Error 
(Hz) 

Freq. vs. Rated (ppm) 
Verdict 

Result Limit 
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RMC 

1712.4 

20 

3.27 -6.859 -0.0040 -2.5 to 2.5 Pass 

3.85 -7.617 -0.0044 -2.5 to 2.5 Pass 

4.43 -7.846 -0.0046 -2.5 to 2.5 Pass 

-30 3.85 -10.993 -0.0064 -2.5 to 2.5 Pass 

-20 3.85 -7.775 -0.0045 -2.5 to 2.5 Pass 

-10 3.85 -8.075 -0.0047 -2.5 to 2.5 Pass 

0 3.85 -11.759 -0.0069 -2.5 to 2.5 Pass 

10 3.85 -11.594 -0.0068 -2.5 to 2.5 Pass 

30 3.85 -10.078 -0.0059 -2.5 to 2.5 Pass 

40 3.85 -10.915 -0.0064 -2.5 to 2.5 Pass 

50 3.85 -10.622 -0.0062 -2.5 to 2.5 Pass 

1732.6 

20 

3.27 -9.913 -0.0057 -2.5 to 2.5 Pass 

3.85 -11.873 -0.0069 -2.5 to 2.5 Pass 

4.43 -14.720 -0.0085 -2.5 to 2.5 Pass 

-30 3.85 -14.219 -0.0082 -2.5 to 2.5 Pass 

-20 3.85 -12.524 -0.0072 -2.5 to 2.5 Pass 

-10 3.85 -12.696 -0.0073 -2.5 to 2.5 Pass 

0 3.85 -12.589 -0.0073 -2.5 to 2.5 Pass 

10 3.85 -9.964 -0.0058 -2.5 to 2.5 Pass 

30 3.85 -8.740 -0.0050 -2.5 to 2.5 Pass 

40 3.85 -12.524 -0.0072 -2.5 to 2.5 Pass 

50 3.85 -10.200 -0.0059 -2.5 to 2.5 Pass 

1752.6 

20 

3.27 -10.986 -0.0063 -2.5 to 2.5 Pass 

3.85 -8.984 -0.0051 -2.5 to 2.5 Pass 

4.43 -9.778 -0.0056 -2.5 to 2.5 Pass 

-30 3.85 -11.237 -0.0064 -2.5 to 2.5 Pass 

-20 3.85 -9.735 -0.0056 -2.5 to 2.5 Pass 

-10 3.85 -9.634 -0.0055 -2.5 to 2.5 Pass 

0 3.85 -9.470 -0.0054 -2.5 to 2.5 Pass 

10 3.85 -11.387 -0.0065 -2.5 to 2.5 Pass 

30 3.85 -9.649 -0.0055 -2.5 to 2.5 Pass 

40 3.85 -11.294 -0.0064 -2.5 to 2.5 Pass 

50 3.85 -10.092 -0.0058 -2.5 to 2.5 Pass 

HSDPA 

1712.4 

20 

3.27 -9.427 -0.0055 -2.5 to 2.5 Pass 

3.85 -12.059 -0.0070 -2.5 to 2.5 Pass 

4.43 -15.700 -0.0092 -2.5 to 2.5 Pass 

-30 3.85 -14.577 -0.0085 -2.5 to 2.5 Pass 

-20 3.85 -14.062 -0.0082 -2.5 to 2.5 Pass 

-10 3.85 -13.325 -0.0078 -2.5 to 2.5 Pass 

0 3.85 -15.242 -0.0089 -2.5 to 2.5 Pass 

10 3.85 -14.241 -0.0083 -2.5 to 2.5 Pass 

30 3.85 -13.046 -0.0076 -2.5 to 2.5 Pass 

40 3.85 -12.646 -0.0074 -2.5 to 2.5 Pass 

50 3.85 -9.806 -0.0057 -2.5 to 2.5 Pass 

1732.6 

20 

3.27 -11.423 -0.0066 -2.5 to 2.5 Pass 

3.85 -13.647 -0.0079 -2.5 to 2.5 Pass 

4.43 -15.757 -0.0091 -2.5 to 2.5 Pass 

-30 3.85 -13.583 -0.0078 -2.5 to 2.5 Pass 

-20 3.85 -15.521 -0.0090 -2.5 to 2.5 Pass 

-10 3.85 -14.269 -0.0082 -2.5 to 2.5 Pass 

0 3.85 -14.949 -0.0086 -2.5 to 2.5 Pass 

10 3.85 -16.308 -0.0094 -2.5 to 2.5 Pass 

30 3.85 -16.208 -0.0094 -2.5 to 2.5 Pass 

40 3.85 -15.800 -0.0091 -2.5 to 2.5 Pass 

50 3.85 -15.385 -0.0089 -2.5 to 2.5 Pass 
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1752.6 

20 

3.27 -14.992 -0.0086 -2.5 to 2.5 Pass 

3.85 -13.590 -0.0078 -2.5 to 2.5 Pass 

4.43 -19.491 -0.0111 -2.5 to 2.5 Pass 

-30 3.85 -19.598 -0.0112 -2.5 to 2.5 Pass 

-20 3.85 -18.611 -0.0106 -2.5 to 2.5 Pass 

-10 3.85 -19.448 -0.0111 -2.5 to 2.5 Pass 

0 3.85 -13.790 -0.0079 -2.5 to 2.5 Pass 

10 3.85 -13.847 -0.0079 -2.5 to 2.5 Pass 

30 3.85 -13.690 -0.0078 -2.5 to 2.5 Pass 

40 3.85 -15.550 -0.0089 -2.5 to 2.5 Pass 

50 3.85 -14.956 -0.0085 -2.5 to 2.5 Pass 

HSUPA 

1712.4 

20 

3.27 -11.237 -0.0066 -2.5 to 2.5 Pass 

3.85 -11.473 -0.0067 -2.5 to 2.5 Pass 

4.43 -15.278 -0.0089 -2.5 to 2.5 Pass 

-30 3.85 -13.025 -0.0076 -2.5 to 2.5 Pass 

-20 3.85 -16.544 -0.0097 -2.5 to 2.5 Pass 

-10 3.85 -15.914 -0.0093 -2.5 to 2.5 Pass 

0 3.85 -13.003 -0.0076 -2.5 to 2.5 Pass 

10 3.85 -13.597 -0.0079 -2.5 to 2.5 Pass 

30 3.85 -13.876 -0.0081 -2.5 to 2.5 Pass 

40 3.85 -12.853 -0.0075 -2.5 to 2.5 Pass 

50 3.85 -9.370 -0.0055 -2.5 to 2.5 Pass 

1732.6 

20 

3.27 -14.155 -0.0082 -2.5 to 2.5 Pass 

3.85 -17.166 -0.0099 -2.5 to 2.5 Pass 

4.43 -15.070 -0.0087 -2.5 to 2.5 Pass 

-30 3.85 -14.169 -0.0082 -2.5 to 2.5 Pass 

-20 3.85 -11.745 -0.0068 -2.5 to 2.5 Pass 

-10 3.85 -16.408 -0.0095 -2.5 to 2.5 Pass 

0 3.85 -14.412 -0.0083 -2.5 to 2.5 Pass 

10 3.85 -14.856 -0.0086 -2.5 to 2.5 Pass 

30 3.85 -17.123 -0.0099 -2.5 to 2.5 Pass 

40 3.85 -13.411 -0.0077 -2.5 to 2.5 Pass 

50 3.85 -15.063 -0.0087 -2.5 to 2.5 Pass 

1752.6 

20 

3.27 -13.146 -0.0075 -2.5 to 2.5 Pass 

3.85 -9.885 -0.0056 -2.5 to 2.5 Pass 

4.43 -15.056 -0.0086 -2.5 to 2.5 Pass 

-30 3.85 -10.850 -0.0062 -2.5 to 2.5 Pass 

-20 3.85 -10.736 -0.0061 -2.5 to 2.5 Pass 

-10 3.85 -16.079 -0.0092 -2.5 to 2.5 Pass 

0 3.85 -12.159 -0.0069 -2.5 to 2.5 Pass 

10 3.85 -9.019 -0.0051 -2.5 to 2.5 Pass 

30 3.85 -16.065 -0.0092 -2.5 to 2.5 Pass 

40 3.85 -10.786 -0.0062 -2.5 to 2.5 Pass 

50 3.85 -9.892 -0.0056 -2.5 to 2.5 Pass 

 

3. Modulation Characteristics 

3.1 Band4 

3.1.1 Test Result 

Band: 4 
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ENV 
Mode Frequency 

(MHz) 

Modulation Characteristics 
Verdict 

Network Subset Result Limit 

NTNV 

RMC 12.2kbps RMC 1732.6 Refer To Test Graph Pass 

HSDPA Subtest 1 1732.6 Refer To Test Graph Pass 

HSUPA Subtest 1 1732.6 Refer To Test Graph Pass 
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3.1.2 Test Graph 

Band4_RMC_MCH_1732.6MHz_12.2kbps RMC_NTNV 

 
Band4_HSDPA_MCH_1732.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_MCH_1732.6MHz_Subtest 1_NTNV 
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4. 99% & 26dB Bandwidth 

4.1 Band4_OBW 

4.1.1 Test Result 

Band: 4 

ENV 
Mode Frequency 

(MHz) 

99% Occupied Bandwidth (MHz) 
Verdict 

Network Subset Result 

NTNV 

RMC 12.2kbps RMC 

1712.4 4.177 Pass 

1732.6 4.178 Pass 

1752.6 4.193 Pass 

HSDPA Subtest 1 

1712.4 4.240 Pass 

1732.6 4.255 Pass 

1752.6 4.241 Pass 

HSUPA Subtest 1 

1712.4 4.235 Pass 

1732.6 4.246 Pass 

1752.6 4.253 Pass 
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4.1.2 Test Graph 

Band4_RMC_LCH_1712.4MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_MCH_1732.6MHz_12.2kbps RMC_NTNV 
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Band4_RMC_HCH_1752.6MHz_12.2kbps RMC_NTNV 

 
Band4_HSDPA_LCH_1712.4MHz_Subtest 1_NTNV 
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Band4_HSDPA_MCH_1732.6MHz_Subtest 1_NTNV 

 
Band4_HSDPA_HCH_1752.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_LCH_1712.4MHz_Subtest 1_NTNV 

 
Band4_HSUPA_MCH_1732.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_HCH_1752.6MHz_Subtest 1_NTNV 
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4.2 Band4_XDB 

4.2.1 Test Result 

Band: 4 

ENV 
Mode Frequency 

(MHz) 

26dB Bandwidth (MHz) 
Verdict 

Network Subset Result 

NTNV 

RMC 12.2kbps RMC 

1712.4 4.757 Pass 

1732.6 4.730 Pass 

1752.6 4.762 Pass 

HSDPA Subtest 1 

1712.4 5.730 Pass 

1732.6 5.918 Pass 

1752.6 6.721 Pass 

HSUPA Subtest 1 

1712.4 5.706 Pass 

1732.6 5.653 Pass 

1752.6 5.841 Pass 

  



 
 Test Report Number: BTF230613R00506 

Mobile phone_MS5614G_FCC ID 

 

Page 14 / 43 

4.2.2 Test Graph 

Band4_RMC_LCH_1712.4MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_MCH_1732.6MHz_12.2kbps RMC_NTNV 
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Band4_RMC_HCH_1752.6MHz_12.2kbps RMC_NTNV 

 
Band4_HSDPA_LCH_1712.4MHz_Subtest 1_NTNV 
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Band4_HSDPA_MCH_1732.6MHz_Subtest 1_NTNV 

 
Band4_HSDPA_HCH_1752.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_LCH_1712.4MHz_Subtest 1_NTNV 

 
Band4_HSUPA_MCH_1732.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_HCH_1752.6MHz_Subtest 1_NTNV 
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5. Peak-Average Ratio 

5.1 Band4 

5.1.1 Test Result 

Band: 4 

ENV 
Mode Frequency 

(MHz) 

Peak-Average Ratio (dB) 
Verdict 

Network Subset Result Limit 

NTNV 

RMC 12.2kbps RMC 

1712.4 3.04 <=13 Pass 

1732.6 3.11 <=13 Pass 

1752.6 2.89 <=13 Pass 

HSDPA Subtest 1 

1712.4 5.84 <=13 Pass 

1732.6 5.89 <=13 Pass 

1752.6 5.71 <=13 Pass 

HSUPA Subtest 1 

1712.4 5.85 <=13 Pass 

1732.6 5.95 <=13 Pass 

1752.6 5.83 <=13 Pass 
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5.1.2 Test Graph 

Band4_RMC_LCH_1712.4MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_MCH_1732.6MHz_12.2kbps RMC_NTNV 
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Band4_RMC_HCH_1752.6MHz_12.2kbps RMC_NTNV 

 
Band4_HSDPA_LCH_1712.4MHz_Subtest 1_NTNV 
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Band4_HSDPA_MCH_1732.6MHz_Subtest 1_NTNV 

 
Band4_HSDPA_HCH_1752.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_LCH_1712.4MHz_Subtest 1_NTNV 

 
Band4_HSUPA_MCH_1732.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_HCH_1752.6MHz_Subtest 1_NTNV 
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6. Spurious Emission 

6.1 Band4 

6.1.1 Test Result 

Band: 4 

ENV 
Mode Frequency 

(MHz) 

Spurious Emission 
Verdict 

Network Subset Result Limit 

NTNV 

RMC 12.2kbps RMC 

1712.4 Refer To Test Graph Pass 

1732.6 Refer To Test Graph Pass 

1752.6 Refer To Test Graph Pass 

HSDPA Subtest 1 

1712.4 Refer To Test Graph Pass 

1732.6 Refer To Test Graph Pass 

1752.6 Refer To Test Graph Pass 

HSUPA Subtest 1 

1712.4 Refer To Test Graph Pass 

1732.6 Refer To Test Graph Pass 

1752.6 Refer To Test Graph Pass 
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6.1.2 Test Graph 

Band4_RMC_LCH_1712.4MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_LCH_1712.4MHz_12.2kbps RMC_NTNV 
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Band4_RMC_LCH_1712.4MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_LCH_1712.4MHz_12.2kbps RMC_NTNV 
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Band4_RMC_MCH_1732.6MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_MCH_1732.6MHz_12.2kbps RMC_NTNV 
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Band4_RMC_MCH_1732.6MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_HCH_1752.6MHz_12.2kbps RMC_NTNV 
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Band4_RMC_HCH_1752.6MHz_12.2kbps RMC_NTNV 

 
Band4_RMC_HCH_1752.6MHz_12.2kbps RMC_NTNV 
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Band4_RMC_HCH_1752.6MHz_12.2kbps RMC_NTNV 

 
Band4_HSDPA_LCH_1712.4MHz_Subtest 1_NTNV 
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Band4_HSDPA_LCH_1712.4MHz_Subtest 1_NTNV 

 
Band4_HSDPA_LCH_1712.4MHz_Subtest 1_NTNV 
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Band4_HSDPA_LCH_1712.4MHz_Subtest 1_NTNV 

 
Band4_HSDPA_MCH_1732.6MHz_Subtest 1_NTNV 
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Band4_HSDPA_MCH_1732.6MHz_Subtest 1_NTNV 

 
Band4_HSDPA_MCH_1732.6MHz_Subtest 1_NTNV 
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Band4_HSDPA_HCH_1752.6MHz_Subtest 1_NTNV 

 
Band4_HSDPA_HCH_1752.6MHz_Subtest 1_NTNV 
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Band4_HSDPA_HCH_1752.6MHz_Subtest 1_NTNV 

 
Band4_HSDPA_HCH_1752.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_LCH_1712.4MHz_Subtest 1_NTNV 

 
Band4_HSUPA_LCH_1712.4MHz_Subtest 1_NTNV 
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Band4_HSUPA_LCH_1712.4MHz_Subtest 1_NTNV 

 
Band4_HSUPA_LCH_1712.4MHz_Subtest 1_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

Mobile phone_MS5614G_FCC ID 

 

Page 39 / 43 

Band4_HSUPA_MCH_1732.6MHz_Subtest 1_NTNV 

 
Band4_HSUPA_MCH_1732.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_MCH_1732.6MHz_Subtest 1_NTNV 

 
Band4_HSUPA_HCH_1752.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_HCH_1752.6MHz_Subtest 1_NTNV 

 
Band4_HSUPA_HCH_1752.6MHz_Subtest 1_NTNV 
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Band4_HSUPA_HCH_1752.6MHz_Subtest 1_NTNV 
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7. Form731 

7.1 Form731_Power 

7.1.1 Test Result 

Band BW 
Lower 
Freq 

High 
Freq 

MAX 

Power 
(W) 

Value Hz/ppm 
Emission 

Designator 
Rule 
Parts 

MAX 

Power 
(dBm) 

4 3.84 1712.4 1752.6 0.0467 0.0112 ppm 4M25F9W 24E 16.69 

 

7.2 Form731_EIRP 

7.2.1 Test Result 

Band BW 
Lower 
Freq 

High 
Freq 

MAX 

Power 
(W) 

Value Hz/ppm 
Emission 

Designator 
Rule 
Parts 

MAX 

Power 
(dBm) 

4 3.84 1712.4 1752.6 0.0489 0.0112 ppm 4M25F9W 24E 16.89 

 


